Caterpillar assembly #1068342 drawings for  769D Truck.
* Last version maybe changed.
1234

Electrical And Starting System Assembly 106-8342 Wiring GP-CAB(Caterpillar 769D truck)

Part NO. 106-8342
Name Wiring GP-CAB
Section Electrical And Starting System
Modifier -
SNP 6KR IESCN SEBP27610245
Updated 2018-08-29
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 769D Electrical And Starting System 106-8342 Assembly

106-8342 Wiring GP-CAB , S/N 6KR304-UP, Part OF 107-8475 Cab AR
Model: Caterpillar 769D
Catalog: Truck
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 2 9X-2042 9X-2042 SCREW-TRUSS Head M6X1X12-MM M 4 N
1,3 3 3E-5239 3E-5239 Relay AS 24-VOLT 8 N
4 8 6B-4540 6B-4540 Nut 4-40-THD 4 N
1 9 8C-6354 8C-6354 CAP-RECEPTACLE ET CONNECTOR 1 N
1 66 3S-8665 3S-8665 Clip LOOP 1 N
1,4 11 5S-7349 5S-7349 Bolt 1/4-20X0.5-IN 9 N
1,4 12 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 11 N
2 9F-6445 9F-6445 NUT-WELD 1/4-20-THD 4 N
2 1F-0750 1F-0750 NUT-WELD 3/8-16-THD 6 N
2 9D-6621 9D-6621 NUT-WELD 10-24-THD 8 N
2,3,4 15 5M-3062 5M-3062 Bolt 3/8-16X0.75-IN 13 N
2,3 16 5P-1075 5P-1075 WASHER-HARD 10.2X22.5X3-MM THK 4 N
1,2,3,4 18 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK 13 N
2 64 2N-3479 2N-3479 Screw 10-24X0.5-IN 8 N
2,3,4 22 9G-9150 9G-9150 Clip 4 N
1 55 6G-9462 6G-9462 Harness AS-WIRING TURN SIGNAL)(TURN SIGNAL 1 N
1 28 9X-5272 9X-5272 Sensor GP-PRESSURE STARTING AIR Y 1 N
1,4 29 1S-0994 1S-0994 Clip LOOP 2 N
1,2,4 30 5S-7379 5S-7379 Bolt 3/8-16X0.875-IN 4 N
1 6V-8362 6V-8362 SCREW-MACHINE 8-32X0.31-IN 3 N
1 32 8T-9364 8T-9364 Bolt 1/4-20X0.625-IN 2 N
2 34 8T-9405 8T-9405 BOLT-SOCKET Head M4X0.7X16-MM M 16 N
2 35 8C-9660 8C-9660 Washer 4.6X7.9X0.8-MM THK 16 N
2 37 3E-2033 3E-2033 Switch AS-PRESSURE SECONDARY BRAKE 1 N
2 7N-7780 7N-7780 PIN-CONNECTOR 14-GA TO 18-GA 1 N
2 7N-7779 7N-7779 SOCKET-CONNECTOR 14-GA TO 18-GA 1 N
1 38 106-8704 106-8704 Suppressor AS-ARC KEY Start SWITCH J 1 N
3 8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 1 N
1 40 6T-6117 6T-6117 Switch AS-LIMIT DOOR Courtesy LAMP 1 N
1 6T-3631 6T-3631 NUT-HEX 15/32-32-THD 2 N
1 6V-8373 6V-8373 SCREW-MACHINE 6-32X0.187-IN 2 N
2 41 119-1733 119-1733 CONVERTER-POWER 24-VOLT TO 12-VOLT 1 N
2 42 4B-1229 4B-1229 Screw 10-24X12.7-MM 2 N
2 43 4B-4274 4B-4274 Washer 5.5X13X1.2-MM THK 2 N
1 44 8C-9678 8C-9678 Lamp GP-DOME 24-VOLT Y 1 N
1 45 5L-4507 5L-4507 SCREW-MACHINE 10-32X0.875-IN 3 N
4 80 5P-4115 5P-4115 WASHER-HARD 7.2X19X2-MM THK 2 N
4 79 4P-7581 4P-7581 Clip LADDER 1 N
3,4 4 8T-1688 8T-1688 SCREW-MACHINE 10-24X12.7-MM 5 N
3,4 5 8T-0328 8T-0328 WASHER-HARD 5.5X10X1-MM THK 5 N
4 76 9X-8256 9X-8256 Washer 6.6X12X2-MM THK 2 N
4 75 5C-9553 5C-9553 Bolt M6X1X16-MM M 2 N
4 4L-7124 4L-7124 Bolt 1/4-20X1.25-IN N
4 6V-8185 6V-8185 Nut 1/4-20-THD 2 N
4 4B-4276 4B-4276 Washer 7X16X1.6-MM THK 2 N
4 77 5C-2890 5C-2890 Nut M6X1-THD M 2 N
4 20 103-5526 103-5526 Control GP-MONITOR BACKLIGHT DIMMER Y 1 N
4 21 5P-2675 5P-2675 Bolt 1/4-20X1.75-IN 2 N
3 24 124-6704 124-6704 Resistor AS ETHER Solenoid LOAD)(START AID 1 N
4 28 8M-2773 8M-2773 Clip LOOP 1 N
3 68 103-4977 103-4977 Switch AS-PRESSURE RETARDER BRAKE 1 N
3 62 3E-6328 3E-6328 Alarm GP 24-VOLT)(ACTION Y 1 N
3 36 3E-2034 3E-2034 Switch AS-PRESSURE SERVICE BRAKE 1 N
4 60 116-9304 116-9304 Harness AS-CAB MONITOR INTERFACE)(SEMS 1 N
4 58 9R-7935 9R-7935 WASHER-SHOULDER 18.5X27X2-MM THK 2 N
3 5L-7200 5L-7200 Screw 8-32X0.375-IN 1 N
3 6V-8378 6V-8378 Nut 10-32-THD 2 N
2 50 153-3962 153-3962 Sensor GP-PRESSURE STARTING AIR CY 1 N
3 51 173-3064 173-3064 Switch GP-ROTARY TURN SIGNAL, HAZARD C 1 N
4 67 4S-1962 4S-1962 Clip LOOP 1 N
S: 6KR / 6KR (124 ~ 99999)
: : Available Repair KIT(S): : (INCLUDES Receptacle AS & WEDGE) B: Use AS Required C: Change From Previous Type D: Order BY The Meter J: Kit Marked J Available For Parts Marked J M: Metric Part Y: Separate Illustration

*Assembly 106-8342 Wiring GP-CAB Suitable for 769D Truck Electrical And Starting System
*Original 106-8342 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 106-8342 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.